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LT RIRAE St P SRR AT B Ak (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

# A% 7 (Sample Submitted By) : REAHHE AR 3 (HO KAT TECHNOLOGY CO., LTD)

# &% % #%(Sample Description) : PLA TABLEWARE (PLA%E)

#hdu#t H (Sample Material) : PLAfLEE R

J& & B (Country of Origin) : &% (TAIVAN)

Y+ B #(Sample Receiving Date) . 2017/08/31

3% 0 Bl (Testing Period) : 2017/08/31 TO 2017/09/08

R E(Test Results) #4%BT—18 (Please refer to following pages).
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B3R 4 R (Test Results)

)3 3R 4L (PART NAME)No. 1 * ‘Adés (WHITE BOWL)

—_— e - e | e
Test It Unit Method
(Test Items) (Unit) (Method) (MDL) No. 1
Pk g A3 / MICROWAVE TEST b My 5o SRR NE R 3RAE 0 MR - AF AR - I E B L
SANBGEIE 0 4B 2y B oh & (8T5W) 5 /No notice.able
a0 HMEL ML - / Put the aesthetig

sample into microwave oven, cooked defects were

for 5 minutes (875 W) visually found.
examined for any defects.
#3x(Note) *

1. MDL = Method Detection Limit (75 7% 1A 4k RAE)

2. "-" = Not Regulated (& #A%14)

3. *¥= Qualitative analysis (No Unit) =M 547 (4 $4x)
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(The tested sample / part is marked by an arrow if it’s shown on the photo.)

*k gk 2 (End of Report) %k
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